
 
 
 
 
 
 
 
 
 
 
 
 
 
 

STATE WATER RESOURCES CONTROL BOARD 

NORTHEAST TULARE COUNTY 

REGIONAL WATER SUPPLY FEASIBILITY 

STUDY 
 
 

TULARE COUNTY 

AUGUST 2025 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

PREPARED FOR: 

State Water Resources Control Board 

Tulare County, CA  

 

PREPARED BY: 

PROVOST & PRITCHARD CONSULTING GROUP 

455 W. Fir Avenue, Clovis, CALIFORNIA 93611 

 



https://us-partner-integrations.egnyte.com/msoffice/wopi/files/2d0488de-787b-4bbe-9e82-
913e9b97976d/WOPIServiceId_TP_EGNYTE_PLUS/WOPIUserId_76.ppeng.egnyte.com/2025-0830 Feasibility Study-Final.docx 

 

 
 
 
 

 
 
 
 
 
 
 
 
 

Report Prepared for: 

State Water Resources Control Board 

 
Contact: 
[...]
Section Six: Infrastructure Alternatives 
 

 
  Page 6-12  

6.2 ALTERNATIVE 2 – REGIONAL SURFACE WATER TREATMENT PLANT PARTIAL 

SUPPLY  

Alternative 1 provides the physical consolidation and interconnection of the systems. This alternative 
adds additional infrastructure to enable supplementing the existing groundwater sources with treated 
surface water. By maintaining sufficient wells in operation this alternative would be less reliant on the 
surface water supply and have sufficient groundwater supplies to fall back on during drought years. 

6.2.1 DESCRIPTION 
This alternative includes the following key components, in addition to those included in Alternative 1: 

• Development of an agreement for the purchase of surface water. 

• Construct FKC turnout. 

• Raw Water pipeline to SWTP, installation of approximately 3.5 miles (18,480-linear feet) of 18-
inch PVC water main, valves, and appurtenances. 

• Orosi Well O8 blending supply pipeline to SWTP, installation of approximately 3,500-linear feet of 
8-inch PVC water main, valves, and appurtenances. 

• Orosi Well O10 blending supply pipeline to SWTP, installation of approximately 1,400-linear feet 
of 8-inch PVC water main, valves, and appurtenances. 

• East Orosi Well E3 blending supply pipeline to SWTP, installation of approximately 1,000-linear 
feet of 8-inch PVC water main, valves, and appurtenances. 

• Finished Water pipeline to distribution system, installation of approximately 3,000-linear feet of 
16-inch PVC water main, valves, and appurtenances. 

• 2 million gallon per day (MGD) Surface Water Treatment Plant described below. 
 
Alternative 1 improvements to groundwater supply and distribution loop. 

• Connect Yettem to Monson by installation of approximately 5 miles (26,400-linear feet) of 12-
inch PVC water main, valves, and appurtenances. 

• Connect Sultana to Orosi by installation of approximately 3.5 miles (18,480-linear feet) of 12-inch 
PVC water main, valves, and appurtenances. 

• Connect East Orosi to Yettem by installation of approximately 4 miles (21,120-linear feet) of 12-
inch PVC water main, valves, and appurtenances. 

• Second point of connection to Seville by installation of approximately 2-miles (10,560-linear feet) 
of 8-inch PVC water main, valves, and appurtenances. 

• Replace Monson 60,000-gallon tank and booster pumps with hydropneumatic tank. 

• Re-bowl Monson Well and replace motor to discharge to loop via new hydropneumatic tank. 

• Monson onsite and offsite piping to discharge to loop separate from distribution system. 

• Install PRVs at 2 points of connection from loop to Monson distribution system. 

• Abandon Yettem and Seville existing wells (4 total). 

• Demolish Yettem 150,000-gallon tank and appurtenances. 

• Install switch gear and backup power generator at the East Orosi tank site. 

• Install switch gear and backup power generator at the East Orosi Well E3 site. 

• Install PSV and check valves between the distribution systems and the tanks at Orosi, East Orosi, 
Cutler, and Seville to enable tanks to fill from distribution system pressure during periods of low 
demand while returning water to the system during high demand periods. 

• Install check valve at Seville to ensure the distribution system water passes through tank but can 
be returned to Yettem during peak and fire flow demands. 

• Controls modifications to close fill valves when tank booster pumps are operating. 
 
The proposed plant location and pipeline alignments are shown in Figure 6-3. 



State Water Resources Control Board    August 2025  
Northeast Tulare County Regional Water Supply Feasibility Study    
Section Six: Infrastructure Alternatives 
 

 
  Page 6-13  

6.2.2 SYSTEM OPERATION 
This alternative considers operating the SWTP as a supplement to existing groundwater supplies, reducing 
groundwater demand from the aquifer within the area, and benefiting both the communities and 
regional recharge efforts. The alternative considers a site capacity that can provide the 2,100 GPM 
MMADD for 8 hours per day (1 MGD) for the region. Blending is proposed to mitigate both disinfection by 
product (DBP) formation and general water chemistry compatibility issues.  
 
Operating 8 hours a day, the SWTP would produce 0.67 MGD of treated surface water, blended with 0.33 
MGD from existing groundwater wells, to provide 2,100 GPM while the plant is operating. The remaining 
groundwater supply wells would produce the remainder of the MDD to accommodate maximum days 
and peak hours, as well as MMADD for the remainder of the day while the SWTP is offline. Wells O8, O10, 
and E3 and the other remaining wells identified in Alternative 1 are also able to meet MDD while the 
plant is offline between shifts or due to FKC maintenance. 
 
6.2.2.1 WATER RIGHTS 

Water rights for the surface water supply are discussed Section 5.2 above. COSWPA JPA documents refer 
to having contracted with AID for 2,800 AF of surface water, which would be adequate for the region. 
This is understood to be a verbal agreement, which cannot be contracted until a SWTP is funded. If this 
alternative is to be developed further, the next steps would include negotiations with a surface water 
provider for the water supply and refining the associated costs.  
 
Table 6-7 Water Supply Requirements 

COMMUNITY 
MAX YEAR 

(MG) 

MAX YEAR 

(AF) 

Cutler 253 777 

Orosi 479 1,471 

East Orosi 27 83 

Monson 17 52 

Sultana 25 77 

Yettem 7 21 

Seville 57 175 

Total 865 2,656 

  
This alternative considers operating the SWTP to supplement existing groundwater supplies and reduce 
overdraft of the aquifers within the basin benefiting both the communities and the region. Production of 
1 MGD of blended water at a 67% surface water to 33% groundwater ratio would require purchase of 
only 0.67 MGD (752 AF) of surface water, as opposed to the 2,656 AF that would be needed to meet all 
the water demand from the communities. A benefit to this approach is that the existing wells will need to 
be retained for times when the FKC is down for maintenance, and therefore this takes advantage of those 
existing wells while also providing a surface water supply. Additionally, this would reduce the 
susceptibility of the communities to potential fluctuations in the cost of surface water in dry years. 
 
6.2.2.2 TREATMENT PLANT CAPACITY 

In order to provide 1 MGD of blended water daily during a single manned 8-hour shift per day, 7 days per 
week, the plant capacity would need to be 1,400 GPM (2 MGD) with 700 GPM (1 MGD) available for 
blending from Wells O8, O10, and E3.  
 



State Water Resources Control Board    August 2025  
Northeast Tulare County Regional Water Supply Feasibility Study    
Section Six: Infrastructure Alternatives 
 

 
  Page 6-14  

The proposed 1,400 GPM treatment train could produce 2 MGD of treated surface water prior to addition 
of groundwater if it were to be operated 24 hours per day. If the treatment plant is permitted to operate 
unattended, then daily production capacity can be increased, dependent on surface water purchase, or 
the number of treatment trains reduced. This is explored further in Alternative 3. 
 
6.2.2.3 UNIT PROCESS DESIGN 

Raw water will be conveyed from an intake/diversion structure located at the Friant-Kern Canal by an 18-
inch transmission pipeline to the location of the surface water treatment plant. The planned capacity of 
the plant and relatively low raw water turbidities makes it a good candidate for a package style water 
filtration system that includes an up-flow adsorption clarifier adjacent to a mixed media filter, such as the 
Trident system provided by Westech. Trident treatment technology has been demonstrated to satisfy the 
operational and performance requirements necessary to be accepted as an alternative filtration 
technology under the California Surface Water Treatment Rule. The basic treatment process will 
therefore consist of the following steps:  
 

1. Raw water screening at the canal turnout 
2. Prefilter pH adjustment and coagulant addition 
3. Polymer addition 
4. High-rate solids contact clarification (first stage of package filtration unit) 
5. Mixed granular-media filtration (second stage of package filtration unit) 
6. Sodium hypochlorite disinfection 
7. Final chlorine residual, pH, and alkalinity adjustment 
8. Blending with groundwater 

 
In addition to these treatment processes, the plant will also include washwater reclaim and residuals 
management systems. A potential layout of the treatment plant can be seen in Figure 6-4.  
Specific and notable components of the plant include the following: 
 

• Raw water screening structure and pumping station. 

• Packaged filter system consisting of one (1) 1,400 GPM unit. 

• Transfer pumping station. 

• 330,000-gallon tank (finished water). 

• 1 MG tank (blending). 

• Chemical storage building. 

• High service pumping station. 

• Backwash pumping station. 

• 150,000-gallon washwater equalization basin. 

• Reclaim pumping station. 

• Washwater clarifier. 

• Sludge holding tank. 

• Screw press. 

• Space for future GAC vessels. 
 
The location for constructing the treatment plant has been tentatively selected along Avenue 408, 
between the highest demand communities of Cutler and Orosi. Dependent on availability of land, the site 
that is ultimately selected should be strategically located to take advantage of blending with the 
compliant groundwater wells that are already available to the consolidating systems to diminish the 



State Water Resources Control Board    August 2025  
Northeast Tulare County Regional Water Supply Feasibility Study    
Section Six: Infrastructure Alternatives 
 

 
  Page 6-15  

potential for disinfection byproducts in the system. As such, the plant layout shown in the figure is 
schematic in nature and could be shifted as needed to fit into the treatment plant parcel. 
 
Options for discharge of sludge dewatering water that cannot be reclaimed will need to be considered. 
Onsite disposal will require construction of ponding basins; while permitting a discharge to Sand Creek or 
an AID canal would require additional permitting and environmental review by the appropriate regulatory 
agencies. The disposal of backwash water to the sewer system should be a last resort, however a sewer 
service connection will be required for facilities at the treatment plant for operators and staff. 
 
6.2.2.4 DISTRIBUTION WATER QUALITY CONCERNS 

Disinfection byproducts (DBPs) are formed when disinfectant residuals, often in the form of free chlorine, 
combine with naturally occurring organic matter. Surface water treatment requires both primary and 
secondary disinfection stages. Primary disinfection provides the log inactivation required for giardia 
lamblia cysts and viruses to prevent water borne illness. Primary disinfection requires a Concentration for 
a required Time (CT) to achieve the targeted disinfection. This disinfection process can be completed with 
high concentrations for less time or low concentrations for longer times but in practice, most primary 
disinfection processes use a free chlorine concentration of less than 2 mg/L. Some organic compounds in 
the water, typically represented by total organic carbon (TOC), react with chlorine to form DBPs. DBP 
formation is closely correlated to contact time with free chlorine, in that the longer the disinfectant 
remains in contact with organic matter, the more likely it is to react and form DBPs.  
 
There are two regulated categories of DBPs, both of which are a group limit made up of multiple 
compounds. Total Trihalomethanes (TTHMs) include a group of 4 different disinfection byproducts that 
together have an MCL of 80 ug/L. The four regulated TTHMs include chloroform, bromodichloromethane, 
dibromochloromethane, and bromoform. 
 
Haloacetic Acids (HAA5) are a group of 5 halogenated acids with a combined MCL of 60 ug/L. These MCLs 
are enforced based on a locational running annual average of each monitoring location on a quarterly 
basis. The five haloacetic acids included in the regulation are monochloroacetic acid, dichloroacetic acid, 
trichloroacetic acid, monobromoacetic acid, and dibromoacetic acid.  
 
Each of these regulated compounds have varied characteristics, for example, chloroform is volatile 
enough to be removed through aeration or air stripping, while the other compounds are not as easily 
volatilized. Some of the haloacetic acids can be broken down through biologically active filters while the 
TTHMs will not. As a result, the primary method of DBP control is to prevent the formation of DBPs in the 
first place by increasing the removal of TOC from the filtered water.  
 
The type and species of DBP depends on which compounds are the most prevalent in the source water 
TOC. The two nearest surface water systems to the potential regional plant that are also supplied by the 
Friant-Kern Canal (and therefore potentially the most representative of source water quality) are the City 
of Orange Cove (approximately 7.5 miles to the northwest) and the City of Lindsay (approximately 24 
miles to the southeast). The City of Orange Cove has had several exceedances of the HAA5 MCL in the 
past decade, but never consistently enough to bring the quarterly running annual average above the limit. 
The City of Lindsay has had numerous exceedances of both the HAA5 and TTHM MCLs in the last several 
years that were consistent enough to bring it out of compliance for both constituents and cause the city 
to begin looking for solutions. The most likely cause of the consistent DBP exceedances is the city’s 
practice of dosing chlorine at the canal turnout before any TOC has been removed by the treatment 
plant, in conjunction with long post-chlorination residence times in transmission and distribution piping. 
As a result of the water quality challenges faced by these two nearest systems utilizing the same source 



State Water Resources Control Board    August 2025  
Northeast Tulare County Regional Water Supply Feasibility Study    
Section Six: Infrastructure Alternatives 
 

 
  Page 6-16  

water, it is reasonable to expect that the source water at the regional surface water plant would be prone 
to DBP formation following disinfection as well, which is an especially major concern given the long 
expected residence times to the users on the outskirts of the system whose usages do not necessitate 
large flows. Estimating the type and species of the DBPs and their formation would require a 
comprehensive sampling regimen at the expected intake location on the Friant-Kern Canal. 
 
In addition to potential issues with DBP formation, there are other water quality concerns associated with 
the introduction of surface water into legacy water distribution systems that have previously only been 
exposed to groundwater. The surface water in the FKC is much lower in mineral content and alkalinity 
than the groundwater and this will tend to result in the surface water being corrosive if pH and alkalinity 
are not raised as part of the water treatment process. Even with pH and alkalinity adjustment of the 
treated surface water, it is possible that distribution system water quality will be adversely affected for a 
period of time due to existing scales and biofilms adjusting to the new water quality.  
 
As will be discussed below, the proposed blending of water from existing groundwater wells with treated 
surface water would be expected to partially mitigate both DBP and general water chemistry 
compatibility issues. In addition, such a blending approach could also be used to mitigate water quality 
issues associated with the existing well water. 
 
6.2.2.5 DISINFECTION STRATEGY 

The consolidated water system will be required to achieve a minimum log inactivation level of Giardia 
cysts, viruses, and cryptosporidium through the disinfection process at the SWTP. Log inactivation 